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Statement

Lo RS AL E AT (RRIBKRIER ) T,
The test report is invalid if it is not affixed the official seal of the laboratory to it.
2. SURSIR S RER Nt A % AT (KRS ) X
Copies of the test report without the official seal of the laboratory are invalid.
3. ROTRE T W, AR AT,
The test report is invalid without the signatures of compiler, checker and approver.
4. BTHRE BT,
The test report is invalid if it is blotted out.
5. RARIW = BMMAE, T4 5B
It is forbidden to copy the test report partially without the written approv  al of the
laboratory.
6. AFRITRTWGER, (U HHEre R 2.
The conclusion of the consignation test is only valid for the provided sample.
7. ARG RSO, FEXIR (E) UNEX, FEREMRN, R
DL 'S i)
The test report has been drafted in Chinese and translated into English (if exist) for
convenience only. In the event of discrepancy, the Chinese version shall prevail.
8. BRIHULH, RMKRKARIERISTRITHT.

Unless noted otherwise, the test type is consignation test.

Hudk: BT RV ARE% 3455 Address: No.345 East Yunling Road, Shanghai
B 4% (Post Code): 200062

Hi%(Tel): (021) 31765555 fE T (Fax): (021) 31015117

[k (web site): www.ghs.cn

HF{5# (E-mail): center@ghs.cn
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¥ Al S LR T4l 18650-3. 7V-2200mAh-1S1P 3.7V 2200mAh 8. 14Wh
A5 2 AR Chinese
Name of Sample [ 4 5 [ Rechargeable Li-ion Battery 18650-3. 7V-2200mAh-ISIP 3.7V 2200mAh 8. 14Wh
English
ARl 1124020374
Sample No.
E3 i YA FHEATIR AT
Consignor Shenzhen Liangwei Technology Co., LTD
LWl i YR RHE A AT
Manufacturer Shenzhen Liangwei Technology Co., LTD
BRI & BAE GREFERHEFID
ST/SG/AC. 10/11/Rev. 7&Amend. 1 38.3 UN Manual of Tests and Criteria
Test method ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
FIRAR : BeA R GRS AT
e s ST/SG/AC. 10/11/Rev. TkAmend. 1 38.3 UN Manual of Tests and Criteria
Criterion ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
oo
Appearance iR AL = RIURLE & ST AL T
Blue Cylinder plastics film shell
o . ~,
HERLENR 2024-02-28 BAMAEAH | 2024-03-11 ~ 2024-04-08
Accepted Date Test Date
2RFE Tiﬁf‘lmm::'f.‘.':‘?!!'liﬂ:ifE?JJ:'(’f’iﬁ':9Fﬁ3ﬁzlﬁm:ﬂﬁl|ﬁ:"5ﬂ'ﬁﬁﬂmlu
o Altitude simulation, Thermal test,Vibration, Shock, External short
Test ltems circuit, Impact, Overcharge, Forced discharge
ZRW, ZHLITAHER GURARIET) ST/SG/AC. 10/11/Rep? T4 gn,q/,_, 38. bRitEE
NLAY S~ N
#R4E#  [The sample has passed the test items of UN Manual of Te rité{‘él’ 2\
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3 Koo
c - v
onclusion
=il
4% A (Date) : '206&-_(‘1\1#3%” £ %
= af % f i e A i Rechargeable Single Cell Battery./ RTACAR NI
%”/}. 4)
“
Comment
e Frd ki / W B G G
Consignor 518116
Address Post Code
wht o b4y T o
Approver: Checker: Compiler:
T!;if. Ha Ak 2 A i i A& (Head of Electrochemical Testing Department)




LAl T A R A PR E)
o RS

Shanghai Institute of Chemical Industry

Testing Co., Ltd. Test Report

NO. 1124020374

2/11
A% P b lE A Y E T ER Y TS e AFisk | &
" 3 -a - I;
N Name of Test Standard requirement or The =
o. it Glatiss Numbsr of Sisadard Test Result | Conclusion | Remark
U.l AN GRS b T
] PR E; TM“ AC.10/11/Rev. TaAmend. | 38.3 34 | W& 1 s
Altitud See Appendix 1 ikt /
; 'C UN Manual of Tests and Criterin Passed
simulation S§T/SG/AC. 10/11/Rev. T&Amend. | Section 38,3 E
Test T.1
WCA GRB bl F
9 ﬁ‘ma 22:3] SG/AC. 10/11/Rev. 7T&Amend. | 38,3 ik 'A'_mi( 2 arls P /
Thermal test UN Manual of Tests and Criterin ReRApRenGa¥ I”Illqﬁ(‘(l
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38,3 s
Test T.2
lll.’.‘l_'l GRP bl T
. ; ] :}MR 21/5(./.\& 10/11/Rev. T&Amend. 1 38,3 X ‘JD_W;‘Z 3 e At v
Vibration U\ Manual of Tests and Criteria AeeAopenuL: p;‘L“‘(] :
ST/SG/AC. 10/11/Rev. 7&Amend. 1 Scection 38.3 G
Test T.3
BAE QU0 Mbsdt F
4 H’ﬁi ﬂ: fT/SG/»\L. 10/11/Rev. 7T&Amend. 1 38,3 % W% 4 P
Shock .12 A See Appendix 4 & /
UN Minual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. 7&Amend. | Scction 38.3
Test T4
AN GRS Mt T
: bMERE J'g: ST/SG/AC. 10/11/Rev. TeAmend. 1 38.3 3 | K% 5 T
. External short e D i . See Appendix 5 &k /
5 ” U\ Manual of Tests and Criteria Passed
circuit ST/SG/AC. 10/11/Rev. 7&Amend. 1 Section 38.3
Test T.5
BA M G8 RibrdE T
Hid i) ST/SG/AC. 10/11/Rev. T&Amend. 1 38.3 R w6
6 Impact BT.6 T See Appendix 6 it /
U\ Manual of Tests and Criteria Passed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.6
gmm GRE b T
- o) fg% ;r/su//\(. 10/11/Rev. T&Amend. 1 38.3 1 s[,ﬂ‘m/f‘ i} e o /
OverCh&rge UN Manual of Tests and Criteria Eemence P:ssed
ST/SG/AC. 10/11/Rev. T&Amend. 1 Section 38.3
Test T.7
B4 GREARAET
! TG g}g :T/s(./,\n. 10/11/Rev. T&Amend. 1 38. 3 i Sw_m;r( 8 - Al /
X AR (8]
Forced discharge |ux wanual of Tests and Criteria sy Passed
ST/SG/AC. 10/11/Rev. T&Amend. | Section 38.3
Test T.8
oy S 2 o : Wﬁliﬁi’xiﬁ:21'C.—22"C':f41f§3i9?<!§:/% i
Test Environment Ambient temperature:21°C-22°C;Ambient humidity:/%
Condition
R B /
. Test Item
farBtR i —
Subcontracted Test SOFEE : / /
Condition Subcontracted | Name Post Code
Laboratory itk / &7 /
Address Tel
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A5 | BWAA LA | G
No. Name of Test Items Altitude simulation
S #n"ﬁl}iﬁé ‘i&%\ﬁfl‘ Before XIS )G After /ﬁiéﬁi FIP N3 Hb
S5 Sample Status ¥ | FReE | KE | FBELE | MassLoss| Residual n
Sample Mass OoCV Mass ocVv OCV  |Other
No. /g N /g N 1% 1% Event
oo | O aaRel | e | eae [ 1 0.00 | 100.00 | ©
002 | qrckaxw . |4r7ese| 415 |47.7250| 415 0.00 | 100.00 | ©
003 | | OCERRE | 474956 | 4.16 [ 47.4945 | 4.16 0.00 | 100.00 | ©
004 | goerdrw | 47.5335 | 4.15 [ 47.5302 | 4.15 0.0 | 100.00 | ©
005 | joeicmeRe o | 476910 [ 4160 | 47.6884 | 4.15 0.01 99.76 | ©
006 | L 2XImeRd aatel (|| 4. 1P| er o [ 4.6 0.00 | 100.00 | O
007 | leeand leaz.s029| | 4016 | 47.5028 [ 1 4.16 0.00 | 100.00 [ ©
008 | L loXeReRL. | 47.8952 | 4.160%,) 47.8914 | 4.16 0. 01 100.00 | ©
009 | ,iCmERb 1 47,8466 | 4.15 [47.8438 | 4.15 0.01 | 100.00 | ©
010 | simanh | Aramol| 4B angersy| idlh 0.01 | 100.00 | ©
N e

%ix: L-#h
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-F
No Disassembly,No Rupture & No Fire.

V- A DRtk R-#EL F-RK 0-Rii. A= TR, B, RAK.
ire O-No Leakage,No Venting,
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A% ; LI
No. Name of Test Items | yibration

X HakA KIS A] Before XIS After /ﬂ,fi'éﬁk fAabE | i
%5 Sample Status RE 9{‘3&@}3& /ﬁi 'ﬁ'ﬁ&"@[ﬁ Mass Loss | Residual iﬂlﬁs
Sample Mass ocv Mass ocv OCV | Other
No. /g A /g /V /% /% Event

001 B2 47.5854 | 4.05 | 47.5811 | 4.04 0.01 99.75 0

1CYC Fully charged
002 | CEERM | g7.7902( 4.08 |47.7162| 4.06 0.01 | 100.00 | o
. IoYCR AT z 5
T o LR T R R T 0.01 99.75 0
1ICYCEL TR ey = =
00 | et 476351 | T 408 | Ar52 | s h 0. 00 99.75 0
005 | o \OCEERL l47.e867| 4.08 | 47.6859 | 4.07 0.00 | 99.75 0
. 25CYCREAT W . 4

006 | ,IXCRERL LTMTR07 [T 4. 0 IPAnELES | 4. OF 0.01 100. 00 0

007 | ,2CCERTUL 7. 4998 | | 4.08 [ 47.4971 || 4.0 0.01 99.75 0

008 | ,2GERRTL. | 47)8896 | 4.07 [ 47.8878 || 14.07 0.00 | 100.00 | o

009 | L ZqeRERM 1478441  4.07 | 47.8398 | 4.06 0.01 99. 75 0

010 2001 X Ao 47.7646 | 4.06 | 47.7604 | 4.05 0.01 99.75 0

25CYC Fully charged

b 25 {This space intentionally
edE left hlank

Tz LB V- DR R-AREL F-RK 0~ RMA. MK, RAR. REX.
Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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Note: L-Leakage V-Venting D-Disassembly R-Rupture F-Fire O-No Leakage,No Venting,
No Disassembly,No Rupture & No Fire.
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A% g o B 4 A i
No. Name of Test Items Shock
e s
*‘*_u‘% # "QRK ﬁgﬂ_ﬂ\{r Before 13&43:!}3 After }ﬁiéﬁk *"‘l’#‘?‘t‘[i %4&
PR ik % | FdwE| AE | FFHB/E| MassLoss | Residual E/% -3
Sample Status
Samplc Mass oCcVv Mass ocVv OCV Other
No. lg N /g Y 1% /% Event
e SN n 3
1CYC Fully charged 47 5811 4. 04 ‘17 3806 4 04 0. 00 100 00 (0]
002, |\ o | 77162, | 14006 | A2 4,06 0.00 | 100.00 | o
003 | oo rnd®W | 47.4875| 4.06 | 47.4862 [ 4.06 0.00 | 100.00 | o
004 | oerrons | 47.5242 | 4.05 . | 47.5230 | .4.05 0.00 | 100.00 | ©
005-| e - | 47.68507). 4707 | 47,6838 |.24. 08 0. 00 99.75 | o
006 | ssaerrsr w8l AT P66 (& 4. 07@P| 47. 1155 |[. 07 0.00 | 100.00 | o
007 | gsoorornn “S\SeGmen1 (B 4.07 | 47.4946 |4, 07 0.01 100.00 | ©
008 | gaorrarcsrcdimteantBE78 [ 4. 074 nuaBERY ||, 06 0. 01 99.75 | o
009 | ssovomtR | 47.8398| 4.06 | 47.8385 | 4.06 0.00 | 100.00 | o
010 | pamroranl | 47.7604| 4.05 | 47.7568 | 4.05 0.01 100.00 | ©
5 .. AThis space intentionally
LT 40 [ 1.-1‘1“r:1.?nlk
Lii: L-#f VA D-Rtk R-2Z F-RXK 0-Rad. i, TR, RakE. AKX,

l~ =2 v [y |
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e , EWAR LA | MK

No. 9 Natie of Test Itais External short circuit
W s Wik A a bRk SRR
Sample No. Sample Status I Exlem/a‘i:Tempcralure Other Event

001 \CHC Fully epanged 56. 4 g

002 LY Fuly shanged 56.8 o

003 LCIC Fally ehasged 57.2 p

004 l(.Y(l'(vly‘:t;‘ﬁ\I}\Clﬁ:l'llg('d aT.2 9

005 LCHC Pty eharged 56. 1 g

006 2501C Pully avared 57.7 0

007 250 Pully aparged 7.7 0

008 2501 Puly aharged 57.8 0

009 25(‘-52(‘:‘:5'{5;"}&:&;;8(1 57.5 g

010 2:‘(\22r?_ﬂ;€‘4":ﬁfmd 96.5 -
BLUF 4 This space intentionally left

blank

Ziz: DMK R-ZRHL F-ALK O-AMR. ARK, R,
Note: D-Disassembly R-Ruptur F-Fire O-No Disassembly,No Fire & No Rupture.

> e re. =1

i
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A5 6 ¥Rl B AR fi it
No. Name of Test Items Impact
¥ - g
Wt HkA o Al . 5 1L EYY 3
Y Max. External Temperature -
Sample No. Sample Status y C p Other Event
1CYC 50% 78 it o
h 1CYC 50% Capacity 105. 4
‘ 10YC 50%7¢ o
012 1CYC 50% Capacity 102.4
. 1CYC 50%7¢ht ; o
013 1CYC 50% Capacity 97.1
! 1CYC 50%7%ht o
e 1CYC 50% Capacity 81.1
- 1CYC 50%7% S 2
s 1CYC 50% Capacity 52.1
5 25CYC 5047t =
pis 25CYC 50% Capacity 108. 1
- 25CYC 50%ZEm
. 25CYC 50% Capacity 108.5 Y
25CYC 50%7%
ik 25CYC 50% Capacity 105. 2 (0]
25CYC 50% 7% 4k 3 =
e 25CYC 50% Capacity 85.8
GWSCVC [ o B
9 25CYC 50%7Fut o o
o 25CYC 50% Capacity 85.0
BLF4 M This space intentionally left

blank

4ii: D-fAAR F-RLK O-AMRR. LAXK.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A5 7 e L B2 S PR L
No. Name of Test Items | Overcharge
W5 H kA A%
Sample No. Sample Status Other Event

021 1CYCHEA Fa L 0

. 1CYC Fully charged
022 1cYCE ATl 0

7 1CYC Fully charged

54 10YCsEAFE 0
023 1CYC Fully charged

. 1CYCTEA Fo L 0
024 1CYC Fully charged

= 25CYCE ATl 0

025 25CYC Fully charged

. 25CYCHEA AL 0

026 25CYC Fully charged

07 25CYCEA fEH 0

027 25CYC Fully charged

028 25CYCoe4 Tl (0]

25CYC Fully charged

s Thi ace i ionally lef a
LIRS his space intentionally left blank

ik D-MRR F-AeK O-RMfsk. AAK.

Note: D-Disassembly F-Fire O-No Disassembly & No Fire.
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A% 8 ¥R F B 4 AR i, i FEC
No. Name of Test Items Forced discharge
Mok H KA FYE N2
Sample No. Sample Status Other Event
029 1CYC lfr(ilerll"_\%: j:l:i’fclhuargod Q
030 1CYC lllelcl/} /(Il\i’?c'llllarged 0
031 1CYC 1[9'1(711: ?iffclsarged 0
032 1CYC 1PC\1\1C1’\L %i’fclh{{n'ged 0
033 10YC 1r?1c1)\h gihgc(lglal'ged ¢
034 10YC chu\lfllxh %ibjcllgargod 0
035 W 0
036 1CYC 1[5}'15135;?:32“.3“ 0
037 1CYC ll’cuylcla)}'i%iffrll{liargcd 0
038 1cYC 1FCuY 12???:1‘11“@(1 0
039 25CYC25E-‘CU\-1C1‘7;('£ %:ibsﬁcfarged 9
040 25C\'c25FC:.1€1;E§iIESEarged Y
041 zscvcstC: 1C1}:L ?i’,sﬁ(crltllal'ged 0
042 25CYC25F€);C1%%i;fC'§arged Y
043 zscvcstCJlCE ?;irfcrltllarged 0
044 25CYC25FCUYICI'};F./zjitirfc‘#urgud o
045 25”(?5[2]\']( 1}: ?1 ihfr,-l&u-ged 0
046 25C YC2 ?(qu(l}\L :‘; in:illllla rged (]
047 zscvgsl-‘? 1L17\L /(';i’ﬁ'llllldrgvd 0
048 25('\'(,? j1(1)1(11; /('1 irﬁ'llliu'gud 0

%iz: D-MR4k F-RK 0-RMik. RAX.
Note: D-Disassembly F-Fire O-No Disassembly & No Fire.

L g

A v s N
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